
19

10.DETAIL DIAGRAM



20



21

Qty.

1

1

1

1

1

1

1

Ref No.

1

2

3

4

5

6

7

Part No.

186F ~ 18003

186F ~ 18004

186F ~ 18005

186F ~ 18007

186F ~ 18009

186F ~ 18012

186F ~ 18013

Description

Trade Marks Tag I

Start Operation Tag

Caution Tag

Model Tag

Warning Tag

Air Cleaner Tag

Air Cooled Diesel Engine Tag

Do not wash the air cleaner element with detergent
Replacement cycle is every 500 hours
Replace when output decreases or bad exhaust color is
notired

CAUTION AIR-COOLED
DIESEL

Max.Output
Cont.Output
Engine Speed
Displacement
Serial No.

6.8kW
6.3kW

3600rpm
0.406L

186 Air Cooled Diesel

FUEL   OIL
  USE DIESEL FUEL

  CLEAN FILTER EVERY 300hrs.

LUBE   OIL
  SAE IOW30 GRADE / CC.

  CHANGE LUBE OIL EVERY 100hrs.

  CLEAN FILTER EVERY 100hrs.

STARTING
  CHECK LUBE OIL LEVEL

  AND FUEL.

  FOR EASY STARTING IN COLD

  WARM UP WITHOUT LOAD.

STOPPING
  CLOSE FUEL COCK.

  AFTER STOPPING ENGINE.

HOW TO START
Open the fuel cock. Put the lever in the

"START" position.

Pull the starting
handle slowly.

Pull until you feel
resistance.Then
return it slowly.

Push the decompression lever down and release.

Pull the rope
hard and fast.

21

3

4

5

6

3If the engine doesn't start.try again from.

CAUTION

DIE
S

E
L

D
I E

S
EL

Use light diesel fuel No.0 in summer,

No.-10 or No.-20 in winter.

The engine must be used lube oil

GRADE CC or CD.

At first 20 hours run the engine at tow

speed and low load

to keep your engine in best

working condition and make it

run longer.

Please read the operation manual

before running the engine.

WARNING

6 7

5

1

32

4

Torque

40~45

54-58

120~135

8 ~10

20~22

10~12

18~22  I

Torque of Main Bolt & Nut

Ref No.

1

2

3

4

5

6

7

Description

Rod Bolt Nut

Cyl Head Nut

Flywheel Nut

Nozzle Retainer Nut

Rocker Arm Tighten Stud

Bolt M6 (Nut)

Bolt M8 (Nut)

Unit:N. m

Qty.
1
1
2
1
2

Bearings

Ref No.
u
v
w
x
Y

Part No.
GB ! T276-94
GB/T276-94
GB290-89
GB290- 89
GB / T276- 94

Description
Ball Bearing 6308/P5
Ball Bearing 6207/P5
Needle Bearing HK081210
Needle Bearing HK1512
Ball Bearing 6203

Rings

Ref No.
m
n
o
P
q
r
s
t

Part No.
186F-01007
GB3452.1-92
GB3452.1-92
GB3452.1-92
GB3452.1-92
GB3452.1-92
GB3452.1-92
GB3452.1-92

Description
O-RingZ
O-Ring 11 x 1.9G
O-Ring 24 x 2.4G
O-Ring 10 x 1.9G
O-Ring 25 x 2.4G
O-Ring 34.5 x 1.8G
O-Ring 13.2 x 1.9G
O-Ring 12 x 1.8G

Qty.
1
1
2
1
1
1
1
1

Full Gasket Sets

Qty.

 1

Ref No.

1

Part No.

186F-11008

Description

Lever shaft Seal

Full Gasket Sets

Qty.
2
1
1
1
1
1
1
1
1
1
1

Ref No.
a
b
c
d
e
f
g
h
i
J
k

Part No.
186F-01100
186F-10017
186F-10016
186F-01015
186F-02014
186F-02015
186F-03003
186F-07001
186F-09002
186F-10007
186F-10013

Description
Oil Plug Gasket Assem.
Fuel Injection Pump Shim Set
Seal Gasket
Crank Case Gasket
Air Intake Gasket
Exhaust Gasket
Bonnet Gasket
Air Cleaner Gasket
Oil Filter Plate Gasket
Fuel Oil Filter Gasket
Connecting Plate Gasket

        Mounted to
(4)Piston & Connecting Rod Assem.
(4)Piston & Connecting Rod Assem.
(4)Piston & Connecting Rod Assem.
(4)Piston & Connecting Rod Assem.
(1)Cylinder Block Assem.
(13)Fuel Nozzle Assem.
(2)Cylinder Head Assem.
(ll)Fuel Tank & Pipe Assem.
(7)Air Cleaner Assem.
(1)Cylinder Block Assem.
(1)Cylinder Block Assem.
(14)Recoil Starter Assem.

Ref No.
  A
  B
  C
  D
  E
  F
  G
  H
   I
  J
   K
   L

Part(Type) No.
186F-04100
186F-04001
186F-04002
186F-04005
GB9877 ~ 1-88
11.433 ~ 172.001
186F-02007
186F-t0300
186F-07100
186F-0t012
GB9877 ~ 1-88
186F-14008

Description
Oil Ring Set
First Gas Ring
Second Gas Ring
Crank Pin Bearing
Oil Seal B355010D
Nozzle
Spacer
Filter Element Assem.
Air Cleaner Element Assem.
Cyl. Head Gasket
Oil Seal B355008D
Starter  Ratchet

Qty.
 1
 1
 1
 2
 1
 1
 1
 1
 1
 1
  1
  1

Easy Worn Parts



(1)Cylinder Block Assembly

22



23

Description
Drain Plug
Oil Plug Seal Assem.
Oil Seal B355010D
Cylinder Block
Fuel Controller Assem.
O-Ring 24 x 2.4
Oil Depth Gauge
Nut M10 x 1.25
Tighten Stud(Short)
Tighten Stud(Long)
Shim Set
Nut M6
Seal Gasket
Seal Plate
Ball Bearing 6308
Retainer
Bolt M8 x 12
Needle Bearing HK152015
Cylinder Head Bolt(Shortl
Washer
Cyl. Head Nut(Short)
Cyl. Head Gasket
Cyl.Head Nut(Long)
Bolt M6 x 20
Air Cover
O-Ring
Cyl.head Bolt(Long)
Crank Case Gasket
Ball Bearing 6207-P5
Main Bearing
Pin8 x 10
Crank Case Cover
Oil Seal B355008D
Bolt M8 x 30
Plug
Bolt M8 x 33.5
Plunger
Needle Bearing HK081210

Qty.
2
2
1
1
1
2
2
1
1
2
2
3
1
1
1
1
1
1
2
4
2
1
2
2
1
1
2
1
1
1
2
1
1
2
1

13
3
1

Ref No.
1
2
3
4
5
6
7
8
9

10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28

28-1
29
30
31
32
33
34
35
36
37

Part No.
186F-01017
186F-01100
GB9877.1-88
186F-01001
186F-11200
GB3452.1-92
186F-01002
GB6173-86
186F-01012
186F-01001
186F-10017
GB6170-86
186F-10016
186F-10015
GB/T276-94
186F-01009
GB5783-86
GB290-89
186F-01003
186F-01005
186F-01004
186F-01013
186F-01007
GB5787-86
186F-01211
186F-01008
186F-01006
186F-01015
GB/T276-94
186F-01014
GB 119-86
186F-01016
GB9877.1-88
GB5787-86
186F-01019
GB5787-86
186F-01021
GB290-89



24

Qty.
1
1
1
1
1
1
2
2
2
2
2
2
1
1
1
1
4
2
1
1
1
2
2
3
2

(2)Cylinder Head Assembly

Ref No.
   1
   2
   3
   4
   5
   6
   7
   8
   9
   10
   11
   12
   13
   14
   15
   16
   17
   18
   19
   20
   21
   22
   23
   24
   25

Part No.
186F-02014
186F-02202
186F- 02003
186F-02004
186F-02015
GBl19-86
186F-02007
186F-02019
186F-02005
186F- 02002
186F-02008
GB6177-88
186F-02017
186F-02012
186F-02006
186F-02013
186F-02001
GB6177-88
186F-02009
186F-02018
186F-02011
GB900-88
GB900-88
GB5787-86
GB899-88

Description
Air Intake Gasket
Cylinder Head
Intake Valve
Exhaust Valve
Exhaust Gasket
Pin B4 x 8
Washer
Valve duct Seal
Valve Spring
Valve Spring Retainer
Valve Screw
Nut M6
Rocker Arm Screw
Exhaust Valve Rocker Arm
Rocker Arm Support
 Intake Valve Rocker Arm
 Cotter
 Nut M6
 Nozzle Retainer
 Spacer Washer
 Spacer
 StudAM6 x 50
 Stud AM6 x 75
 Bolt AM6 x 25
 Stud AM8 x 20



25

Qty.
l
1
1
1
1
1
1
1
1
1
1
2
1

2
1
1
1
1
2
3
2
1
1

(3)Cyl. Head Bonnet Assembly

Ref No.
   1
   2
   3
   4
   5
   6
   7
   8
   9
  10
  11
  12
  13
186FG
   1
   2
   3
   4
   5
   6
   7
   8
   9
  10

Part No.
GB119-86
186F-03001
186F-03006
186F-03007
GB3452.1-92
186F-03003
186F-03014
186F-03015
186F-03004
GB3452.1-92
186F-03100
GB5787-86
186F-03016

186FG-03012
186FG-03100
186FG- 03011
186FG- 03009
186FG- 03008
GB97.1-85
GB5783-86
186FG-03013
GB3452.1-92
GB6170-86

Description
Pin B3 x 16
Cyl. Head Bonnet
Ball
Breather Seat
O-Ringl2 x 1.9
Bonnet Gasket
Pin
Plunger8
Decompression Spring
O-Ringl2 x 1.9
Decompression Shaft Assem.
Blot M6 x 70
Oiling Screw Plug

Decompression Wire Collar
Decompression Shaft Assem
Decompression Wire
Outer Decompression Handle
Decompression Handle Suppor
Washer6
Bolt M6 x 15
Outer Decompression Handle Bushin
O-Ringl2 x 1.9
Nut M6



26

Qty.

  1

  1

  1

  1

  2

  1

  1

(5)Fuel Nozzle Assembly

Ref No.
   1
   2
   3
   4
   5
   6
   7
   8

Part No.
11.435.127.003
11.430.100.240
11.430.613.001
11.433.120.000
11.430.136.000
11.433.261.004
11.433.172.001
11.433.314.009

Description
Nozzle Holder Assem.
Shim Pack
Nozzle Spring
Spring Retainer
Stop Plate
Pin
Nozzle Valve
Nozzle Case Nut

(4)Piston & Connecting Rod Assembly

Qty.
  1
  1
  1
  1
  1
  2
  2
  1
  2
  1

Ref No.
   1
   2
   3
   4
   5
   6
   7
   8
   9
  10

Part No.
186F-04100
186F-04001
186F-04002
186F-04003
186F-04004
GB893.1-86
186F- 04008
186F-04007
186F-04005
186F-04006

Description
Oil Ring Set
First Gas Ring
Second Gas Ring
Piston
Piston Pin
Washer 23
Rod Bolt
Connecting Rod Body
Crank Pin Bearing
Crank Pin Box



27

Qty.
  2
  1
  2
  2
  1
  1
  1
  1
  1
  1
  1
  1
  1
  1
  1
  1
  1
  3
  1

(6)Crank Shaft & Flywheel Assembly

Ref No.
   1
   2
   3
   4
   5
   6
   7
   8
   9
  10
  11
  12
  12-1
  13
  14
  15
  16
  17

Part No.
GB / T276-94
186F-05301
186F - 05006
186F - 05004
186F-05007
GB93-87
186F-05005
186F-05203
GB1096-79
186F-05201
186F-05202
GB1096-79
GB1096-79
186F-05101
186F-05003
186F-05002
186F-05001
GB5787-86
186FG- 05006

Description
Ball Bearing 6203/P5
Balancer Shaft
Key
Balancer Gear
Output End Tighten Stud
Washerl0
Output End Washer
Crank Shaft Timing Gear
Key6 x 50
Crank Shaft
Plunger6
Key5 x 12
Key5 x 14
Flywheel
Flywheel Nut Washer
Flywheel Nut
Starter Pulley
Bolt M6 x 12
Crank Shaft



28

Description
Air Cleaner Bottom Case Assem.
Bolt
Wing Nut M6
Air Cleaner Element Assem.
Air Cleaner Cover Assem.
Shockproof Sealing Assem.
Nut M8
Intake Pipe
Air Cleaner Gasket
Washer

(7)Air Cleaner Assembly

Ref No.
1
2
3
4
5
6
7
8
9

10

Part No.
186F-07300
186F-07301
GB6177-86
186F-07100
186F-07200
186F-07203
GB62-88
186F-07401
186F-07001
GB97.1-85

Qty.
  1
  1
 3
  1
  1
 2
  1
  1
  1
  1

Qty.
  2
  2
  1
  1
  1

Ref No.
   1
   2
   3
   4
   5

(8)Camshaft Assembly

Part No.
186F-0610O
186F- 06003
186F- 06002
GB 1096-79
186F- 06001

Description
Valve Rod Assem.
Valve Tappet
Camshaft Timing Gear
Key 5 x 12
Camshaft



29

(9)Silencer Assembly

Qty.
 1
 6
 8
 2
 2
 2
 1
 2

 1
 1
 1

Ref No.
   1
   2
   3
   4
   5
   6
   7
   8
186FG
   1
   2
   3

Part No.
186F- 08100
GB5787-86
GB97.1-85
GB6170-86
GB859-87
GB97.1-85  -
186F- 08200
GB5787-86

186FG- 08000
GB5783-86
GB97.1-85

Description
Case Welded Assem.
Bolt M6 x 8
Gasket 6
Nut M8
Washer8
Gasket 8      --
Silencer Welded Assem.
Bolt M6 ~ 12

Silencer Assembly
Bolt M8 x 15
Washer 8

(10)Lube Oil System

Qty.
 3
 1
  1
  1
  1
  1
  1
  1
  1
  1
  1

Ref No.
   1
   1-1
   2
   3
   4
   5
   6
   7
   8
   9
  10

Part No.
GB5787-86
GB5787-86
186F- 09001
GB3452.1-92
186F-09101
186F- 09103
186F- 09102
GB 119-86
186F- 09002
GB3452.1-92
186F- 09200

Description
Bolt M6 x 12
Bolt H6 x 14
Oil Pump Butt Plate
O-Ring34.5 x 1.8
Inner Rotator
Outer Rotator
Oil Pump shaft
Pin B3 x 16
Oil Pump Gear
O-Ring25 x 2.4
Oil Filter Assem.



30

(11)Fuel Tank Fuel Pipe Assembly



31

Qty.
  1
  1
  1
  4
  2
  1
  1
  1
  1
  1
  1
  2
  2
  1
  1
  2
  1
  1
  1
!. 1
  1
  1
  1
  1
  1
  1
  4
  1
  1
  1
  1
  1
  2
  1
  1
  1
  1
   1
   1
   1
   1
   1
   3
   3

Ref No.
   1
   2
   3
   4
   5
   6
   7
   8
   9
  10
  11
  12
  13
  14
  15
  16
  17
  18
  19
  20
  21
  22
  23
  24
186FG
    1
   2
   3
   4
   5
   6
   7
    8
    9
   10
   11
   12
   13
   14
   15
   16
   17
   18
   19
   20

Part No.
GB5787-86
186F- 10003
186F- 10001
186F- 10002
186F- 10013
186F- 10012
186F- 10005
186F- 10006
186F- 10008
GB5786-86
186F- 10600
GB5787-86
GB6177-86
186F- 10400
GB3452-92
186F- 10011
186F- 10009
186F- 10007
186F- 10300
186F- 10500
186F- 10200
186F- 10004
186F- 10102
186F- 10100

186FG- 10003
186FG- 10200
186FG- 10004
186FG- 10011
186FG- 10012
186FG- 10607
GB97.1-85
186FG- 10601
GB869-76
186FG- 10602
186FG- 1060:
GB869-76
186FG- 10604
186FG- 10606
186FG- 10605
186FG- 10001
186FG- 10002
186FG- 10100
GB97.1-85
GB5786-86

Description
BoltM8 x 50
Bolt
Upper Stay
Damper
Clamp
Fuel Oil Retum Pipe
Clamp
Gauge Pipe
washer
BoltMl2 x 1.25x 14
Lower Stay Assem.
BoltM6 ~ 14
Nut M6
Fuel Tank CockAssem.
O-Ringl3.2 x 1.8
Clamp
Fuel Oil Pipe
Fuel Oil Filter Gasket
Filter Element Assem.
Fuel Injection Pipe Assem
Fuel Tank Welded Assem.
Fuel Oil Filter
Gasket
Fuel Tank Cap Assem.

Adjusting Hole Cover
Fuel Tank Welded Assem.
Fuel Tank Damper
Connecting Plate
Connecting Plate Gasket
Circlip
Washer 2
Floater
Rivet 3 x 5
Swing Bar
Fuel Indicator
Rivet 2.5 x 24
Pointer Support
Sealing Bush
Pointer Window Support
Filter Cup
Filter Cup Supporting Ring
Fuel Tank Cap Assem.
Washer 5
Bolt M5 x 14



32

Description
Delivery Holder
Delivery Spring
Delivery Seal Gasket
Delivery Valve Core
Delivery Seat
Joint
O-Ring
F.I. Pump Body
Plunger
Shim Set

 Pin2 x 6
 Packing
 0il Control Muff Welded Assem.
 Steel Wire Retainer
 Pin3 x 8
 Spring Seat
 Plug Spring
 Spring Seat
 Tappet

(12)Fuel Injection Pump Assembly

Ref No.
    1
   2
   3
   4
    5
    6
    7
    8
    9
   10

   11
   12
   13
    14
    15
    16
    17
    18
    19

Part No.
11.413.372.001
11.414. 628.001
11.410.100.005
11.418.502.108
11.418.600.203
11.413.373.001
11.400 .210.004
11.415.101.001
 11.418.205. 501
 11.410.050.001

 GB879-86
 11. 415 .700.004
 11.410.326.003
 11.410.224.001
 GB879-86
 11.410.506.001
 11.414.633.001
 11.410.330.003
 11. 418.731.001

Qty.
  1
  1
  1
  1
  1
  1
  1
  1
  1

  2
   1
   1
   1
   1
   2
   1
   1
   1



33

(13)Governor & Control System



34

Qty.
1
1
1
1
1
1
1
2
1
1
1
1
1
2
2
1
1
1
2
2
1

1
2
1
1
1
1
1
1
1
1
1
1
1

Rcf No.
    1
    2
    3
    4
    5
    6
    7
    8
    9
   10
   11
   12
   13
   14
   15
   16
    17
    18
    19
    20
    21
  186FG
     1
     2
     3
     4
      5
      6
      7
      8
      9
     10
     11
     12
     13

Part No.
186F-11311
186F- 11006
186F-11312
186F-11401
186F- 11301
GB5787-86
GB5787-86
GB6172-86
186F- 11403
186F- 11402
186F- 11005
186F- 11007
186F-11100
GBl17-86
 186F- 11003
 186FG-11008
 186F-11102
 186F- 11004
 186F- 11001
 186F- 11002
 186F-11101

 186FG- 11303
 186FG- 11302
 186FG-11012
  186FG-11005
  186FG- 11307
  GB97.1-85
  GB5783-86
  GB5782-86
  GB6173-86
  186FG- 11306
  186FG- 11305
  186FG- 11302
  186FG-11301

Descnption
Control Handle
Return Spring 1I
Pull Rod Head
Handle Bracket
Handle
Bolt M6 ~ 14
Bolt M6 x 18
Nut M6
Pull Bolt
High Speed Limit Screw
Return Spring I
Governor Spring
Lever Fork Part
 Pin B3 x 22
 Washer
 Lever Shaft Oil Seal
 Lever shaft
 Tappet Speed Regulator
 Fly Block
 Fly Block Pin
 Lever Fork

 Handle Shaft
 Handle shaft Gasket
  Governor Spring
  Return Spring
  High Speed Limit Screw
  Washer6
  Bolt M6 x 12
  Bolt M6 x 45
  Nut M10 x 1.25
  Bowl Cap
  Spring
  Handle Bracket
  Handle



35

(14)Reeoil Starter Assembly

(15)Cooling Device Assembly

Qty.
  1
  1
  4
  4
  5
  5

Ref No.
    1
    2
    3
    4
    5
    6

Part No.
186F- 17003
186F- 17100
186F- 17002
186F- 17001
GB96-85
GB5787-86

Description
Shock Absorber Seat
Fan Case Welded Assem
Shock Absorber Bush
Bush
Washer 6
Bolt M6 x 22

Qty.
  1
  1
  1
  1
  1
  2
  2
  1
  1
  1
  1
  1
  4

Ref No.
    1
    2
    3
    4
    5
    6
    6-1
    7
    8
    9
   10
   11
   12

Part No.
GB6170-86
GB93-87
186F- 14002
186F- 14004
186F- 14011
186F- 14008
186F- 14001-01
186F- 14001
186F - 14006
186F- 14007
186F- 14005
186F- 14100
GB5787-86

Description
Nut M8
Washer 8
Friction Plate
Starter Ratchet Gland
Return Spring
Starter Katchet
Starter Ratchet Axle
Reel
Spiral Spring
Starter Handle
Starter Rope
Case Assem.
Bolt M6 x 12



20

11.DETAIL DIAGRAM



21



22

Silencer Cover
Silencer Bend
Left Board
Back Door
Fixing Sleeve For  Observing Bore
Fixing Sleeve For Input Of Fule Tank
Main Cover
Swich
Air Filter Baffle
Accelerator Electomagnet
Right Board
Output Panel Assembly
Cover Of Observing Bore For Air Filter
Cover Of Fuel Tank
Buoy For Oil Leverl Indication
Fuel Tank
Lining
Shock Absorption Mat
Clip
Clip
Fuel Inlet Pipe
Fuel Filter Assembly
Fuel Inlet Pipe 
Fuel Leak-off Pipe
Cover Of U Type Chamfer
U Type Chamfer
Support Of U Type Chamfer
Output pipe
Gasket Of Silencer
Upper Silencer
Low Silencer
Back Cover Of Alternator
Bracket
Shock Absorption Mat
Tow Structure Of Accelerator
Electomagnet
Bracket Of Electomagnet
Long Cover
Chassis
Rolling Wheel On Chassis
Flat Key
Pin
Motherboard Of Accumulator
Accumulator
Bolt

Number Part Description Quantity Part Number

1
2
3
4
5
6
7
8
9
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45

1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
4
1
1
1
1
1
4
4
4
1
1
1

AH4000LN001
AH4000LN002
AH4000LN003
AH4000LN004
AH4000LN005
AH4000LN006
AH4000LN007
AH4000LN008
AH4000LN009
AH4000LN010
AH4000LN011
AH4000LN012
AH4000LN013
AH4000LN014
AH4000LN015
AH4000LN016
AH4000LN017
AH4000LN018
AH4000LN019
AH4000LN020
AH4000LN021
AH4000LN022
AH4000LN023
AH4000LN024
AH4000LN025
AH4000LN026
AH4000LN027
AH4000LN028
AH4000LN029
AH4000LN030
AH4000LN031
AH4000LN032
AH4000LN033
AH4000LN034
AH4000LN035
AH4000LN036
AH4000LN037
AH4000LN038
AH4000LN039
AH4000LN040
AH4000LN041
AH4000LN042
AH4000LN043
AH4000LN044
AH4000LN045



23

Number Part Description Quantity Part Number

Pressingplate Of Accumulator
Pulling Wire For Throttle
Pulling Wire For Turn-off
Alternator
Output Wind Leading Shaft
Manostat
Gasket Of Output Bore
Cf Series Disel Engine
Pulling Role For Accelerator
Intake Wind Leading Shaft
Pressing Plate Of High Pressure Fuel Pipe
Shock Preventing Mat
Shock Preventing Holder
M6*16 Bolt,Flat Key
M6*8 Bolt
M4*8 Bolt
M6*12 Bolt
M10*45 Bolt
M6*16 Bolt
M8*25 Bolt
M6*12 Bolt
M5*8 Bolt
M6 Nut
M8 Nut*Flat Spring Washer
M10 Nut*Flat Spring Washer
M5*12 Bolt
M6*22 Bolt

46
47
48
49
50
51
52
53
54
55
56
57
58

1
1
1
1
1
1
1
1
1
1
1
1
1

41
4
4
4
4
4
5

17
12
2
6

12
2
2

A
B
C
D
E
F
G
H
I
J
K
L
M
N

AH4000LN046
AH4000LN047
AH4000LN048
AH4000LN049
AH4000LN050
AH4000LN051
AH4000LN052
AH4000LN053
AH4000LN054
AH4000LN055
AH4000LN056
AH4000LN057
AH4000LN058
AH4000LN059
AH4000LN060
AH4000LN061
AH4000LN062
AH4000LN063
AH4000LN064
AH4000LN065
AH4000LN066
AH4000LN067
AH4000LN068
AH4000LN069
AH4000LN070
AH4000LN071
AH4000LN072



24

12.PANEL DETAIL DIAGRAM



Number Part Description Quantity Part Number
AH4000LN073
AH4000LN074
AH4000LN075
AH4000LN076
AH4000LN077
AH4000LN078
AH4000LN079
AH4000LN080
AH4000LN081
AH4000LN082
AH4000LN083
AH4000LN084
AH4000LN085
AH4000LN086
AH4000LN087
AH4000LN088
AH4000LN089
AH4000LN090
AH4000LN091
AH4000LN092
AH4000LN093

Panel
M6X12 Bolt
Starter Switch
M4X30 Bolt
3 Prong Socket
M4X15 Bolt
M5X25 Bolt
Positive DC Port
Negative DC Port
Grounded Bolt
Integrating
DC Fuse
Breaker
Breaker Bracket
4 Prong Socket
Current Adjusting Switch
Oil Alert Lamp
Voltmeter
Wiring Harness
Box
Hour meter

1
2
3
4
5
6
7
8
9
10
11
12
13
14
15
16
17
18
19
20
21

1
6
1
4
2
2
2
1
1
1
1
1
1
1
1
1
1
1
1
1
1

25



20

11.DETAIL DIAGRAM



21



22

Silencer Cover
Silencer Bend
Left Board
Back Door
Fixing Sleeve For  Observing Bore
Fixing Sleeve For Input Of Fule Tank
Main Cover
Swich
Air Filter Baffle
Accelerator Electomagnet
Right Board
Output Panel Assembly
Cover Of Observing Bore For Air Filter
Cover Of Fuel Tank
Buoy For Oil Leverl Indication
Fuel Tank
Lining
Shock Absorption Mat
Clip
Clip
Fuel Inlet Pipe
Fuel Filter Assembly
Fuel Inlet Pipe 
Fuel Leak-off Pipe
Cover Of U Type Chamfer
U Type Chamfer
Support Of U Type Chamfer
Output pipe
Gasket Of Silencer
Upper Silencer
Low Silencer
Back Cover Of Alternator
Bracket
Shock Absorption Mat
Tow Structure Of Accelerator
Electomagnet
Bracket Of Electomagnet
Long Cover
Chassis
Rolling Wheel On Chassis
Flat Key
Pin
Motherboard Of Accumulator
Accumulator
Bolt

Number Part Description Quantity Part Number

1
2
3
4
5
6
7
8
9
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45

1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
4
1
1
1
1
1
4
4
4
1
1
1

AH6000LN001
AH6000LN002
AH6000LN003
AH6000LN004
AH6000LN005
AH6000LN006
AH6000LN007
AH6000LN008
AH6000LN009
AH6000LN010
AH6000LN011
AH6000LN012
AH6000LN013
AH6000LN014
AH6000LN015
AH6000LN016
AH6000LN017
AH6000LN018
AH6000LN019
AH6000LN020
AH6000LN021
AH6000LN022
AH6000LN023
AH6000LN024
AH6000LN025
AH6000LN026
AH6000LN027
AH6000LN028
AH6000LN029
AH6000LN030
AH6000LN031
AH6000LN032
AH6000LN033
AH6000LN034
AH6000LN035
AH6000LN036
AH6000LN037
AH6000LN038
AH6000LN039
AH6000LN040
AH6000LN041
AH6000LN042
AH6000LN043
AH6000LN044
AH6000LN045



23

Number Part Description Quantity Part Number

Pressingplate Of Accumulator
Pulling Wire For Throttle
Pulling Wire For Turn-off
Alternator
Output Wind Leading Shaft
Manostat
Gasket Of Output Bore
Cf Series Disel Engine
Pulling Role For Accelerator
Intake Wind Leading Shaft
Pressing Plate Of High Pressure Fuel Pipe
Shock Preventing Mat
Shock Preventing Holder
M6*16 Bolt,Flat Key
M6*8 Bolt
M4*8 Bolt
M6*12 Bolt
M10*45 Bolt
M6*16 Bolt
M8*25 Bolt
M6*12 Bolt
M5*8 Bolt
M6 Nut
M8 Nut*Flat Spring Washer
M10 Nut*Flat Spring Washer
M5*12 Bolt
M6*22 Bolt

46
47
48
49
50
51
52
53
54
55
56
57
58

1
1
1
1
1
1
1
1
1
1
1
1
1

41
4
4
4
4
4
5

17
12
2
6

12
2
2

A
B
C
D
E
F
G
H
I
J
K
L
M
N

AH6000LN046
AH6000LN047
AH6000LN048
AH6000LN049
AH6000LN050
AH6000LN051
AH6000LN052
AH6000LN053
AH6000LN054
AH6000LN055
AH6000LN056
AH6000LN057
AH6000LN058
AH6000LN059
AH6000LN060
AH6000LN061
AH6000LN062
AH6000LN063
AH6000LN064
AH6000LN065
AH6000LN066
AH6000LN067
AH6000LN068
AH6000LN069
AH6000LN070
AH6000LN071
AH6000LN072



24

12.PANEL DETAIL DIAGRAM



Number Part Description Quantity Part Number
AH6000LN073
AH6000LN074
AH6000LN075
AH6000LN076
AH6000LN077
AH6000LN078
AH6000LN079
AH6000LN080
AH6000LN081
AH6000LN082
AH6000LN083
AH6000LN084
AH6000LN085
AH6000LN086
AH6000LN087
AH6000LN088
AH6000LN089
AH6000LN090
AH6000LN091
AH6000LN092
AH6000LN093

Panel
M6X12 Bolt
Starter Switch
M4X30 Bolt
3 Prong Socket
M4X15 Bolt
M5X25 Bolt
Positive DC Port
Negative DC Port
Grounded Bolt
Integrating
DC Fuse
Breaker
Breaker Bracket
4 Prong Socket
Current Adjusting Switch
Oil Alert Lamp
Voltmeter
Wiring Harness
Box
Hour meter

1
2
3
4
5
6
7
8
9
10
11
12
13
14
15
16
17
18
19
20
21

1
6
1
4
2
2
2
1
1
1
1
1
1
1
1
1
1
1
1
1
1

25




